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N°| 21 |28 |35 |42 | 48 | 52 | 55 | 60 [Codice/P Number Descrizione / Description Q.
1 . . . . . . . . 50200500591 Vite TCE M12x55 UNI 5931 Socket head capscrew M12x55 4
2 . . . . . . . . 50100800063 Rondella elastica Washer 4
. 51700200011
. 51700200039
. 51700200020
3 - 51700200100 Corpo posteriore Rear body 1
. 51700200048
. 51700200182
. 51700200057
. 51700200146
4 ex3 | x4 | ox5 | *x6 | *x7 | *x7 | *x8 | *x8 54200100135 Corpo guida molla Spring guide body
5 ex3 | x4 | x5 | exb6 | *x7 | *x7 | *x8 | *x8 51200400153 Molla conica Tappered spring
6 ex6 | *x8 |*x10|*x12|*x14|*x14|*x16|°x16 51000900116 Sfera grano 7/16" Ball 7/16”
7 ex3 | x4 | x5 | exb | *x7 | *x7 | *x8 | *x8 54000000149 Tappo valvola mandata Plug delivery valve
8 ex3 | x4 | x5 | *xb6 | *x7 | x7 | *x8 | *x8 51200501946 Molla ritorno pistone Back piston spring
9 ex3 | x4 | ox5 | ex6 | *x7 | *x7 | *x8 | *x8 53000000159 Distanziale Spacer
10 | *x3 | ox4 | ox5 | *x6 | *x7 | *x7 | *x8 | *x8 55000100209 Part. arresto sfera pompanti Spacer sprine guide
1 ex3 | x4 | x5 | exb6 | *x7 * x8 53200400026 Pistone pompante 221 Pump piston 221
* x7 * x8 53200400035 Pistone pompante 222 Pump piston @22
12 . . . . . . o . 53300400051 Boccola 34x30x30 Bushing 34x30x30 1
13 . . . . . . . . 50100000187 Anello elastico Circlip 1
14 . . . . . . . . 51000600379 Ralla 93x44x10.4 Bearing 93x44x10.4 1
15 . . . . . . . . 53300400159 Boccola 40x44x12 Bushing 40x44x12 1
16 . . . . . . . . 51000655909 Gabbia assiale rulli 92x55x11 Axial roller cage 92x55x11 2
17 . . . . . . . o 51000600431 Ralla 88x55x4 Bearing 88x55x4 3
18 . . . . . . . . 52200500124 Albero Shaft 1
19 . . . . . . . . 51000100212 Cuscinetto sfere 62x30x16 Ball bearing 62x30x16 1
20 . . . . . . . . 50600700313 Paraolio Oil seal 1
21 . . . . . . . . 50600200630 Guarnizione OR O-Ring 1
22 . . . . . . . . 51700200324 Corpo anteriore Front housing 1
23 . . . . . . . . 50200001120 Vite TCE M6x8 Socket head capscrew M6x8 2
24 . . . . . . . . 11600901022 Rondella rame 10x6x1 Washer 2
25 . . . . . . . . 50700000434 Guarnizione Gasket 1
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